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m Report No.: 151208078GZU-002

Issued: 2016-5-11

1 TEST RESULTS SUMMARY
Test Item Standard Result
Conducted Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (30 MHz-1 GHz) FCC Part 18: 2014 Pass
Radiated Emission (above 1 GHz) FCC Part 18: 2014 N/A

Remark: 1. The symbol “N/A” in above table means Not Applicable.
2. When determining the test results, measurement uncertainty of tests has been considered.

FCC ID: ZFB-C74E-AABC
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2 Test Results Conclusion
(with Justification)

RE: EMC Testing Pursuant to FCC Part 18 performed on the Induction Cooktop, Models:
C74E-AAAA01, C74E-AABCO1, C74E-ABBCO1 and C74E-BBCCO1.

We tested the Induction Cooktop, Model: C74E-AABCO1, to determine if it was in compliance
with the relevant FCC rules as marked on the Test Results Summary. We found that the unit met
the requirement of FCC Part 18 when tested as received. The worst case’s test data was presented in
this test report.

The submitted samples C74E-AAAA01, C74E-AABCO01, C74E-ABBCO1 and C74E-BBCCOL1 are
Induction Hotplates for household use.

The power board and control board for the four models are exactly same, there’re three burners
called “A”, “B”, and “C” used in the four models, they are different size and power. The difference
among the four models is the combination of the burner.

According to above information, all the tests are performed on C74E-AABCOL1.

Conclusion:
The sample as received complied with the FCC Part 18 requirement.

The production units are required to conform to the initial sample as received when the units are
placed on the market.

FCC ID: ZFB-C74E-AABC
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Report No.: 151208078GZU-002
Issued: 2016-5-11

3 LABORATORY MEASUREMENTS

Equipment Under Test (EUT):
Model:

Serial No.:

Support Equipment:

Rated Voltage:

Condition of Environment:

Notes:

Configuration Information

Induction Cooktop
C74E-AABCO1

Not Labeled

N/A

AC 240V~ 60Hz,

Temperature : 22~28°C

Relative Humidity: 35~60%
Atmosphere Pressure 86~106kPa

1. The EMI measurements had been made in the operating mode producing the largest emission in
the frequency band being investigated consistent with normal applications.
An attempt had been made to maximize the emission by varying the configuration of the EUT.

2. Test Sites:
All of the tests are performed at:
Shenzhen EMTEK Co., Ltd.

Add: Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, China.
This test facility and site measurement data have been fully placed on file with the FCC, test firm

registration number is 406365.

FCC ID: ZFB-C74E-AABC
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5.1

Issued: 2016-5-11

Test Configuration

Cooking Vessel (provided by manufacturer):

Fill container with 80% of water.

Material: stainless steel

Contact surface diameter 18cm, Top surface diameter 23cm

The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for
use.

Test the EUT in the lowest power level, middle level and the highest power level, the worst
test data was presented in the report.

TEST RESULTS

Conducted Emission Test
Test Result: Pass

5.1.1 Used Test Equipment

Equipment No.| Equipment Model Manufacturer Last Cal. Due Date
EE020 Test Receiver ESCS30 Rohde & Schwarz 2015.5.17 | 2016.5.17
EE156 L.I.S.N. NNLK8129 | Schwarzbeck 2015.5.17 | 2016.5.17
EE020-3 50Q Coaxial Switch | MP59B Anritsu 2015.5.17 | 2016.5.17
EE020-1 Pulse Limiter ESH3-Z2 Rohde & Schwarz 2015.5.17 | 2016.5.17

5.1.2 Block Diagram of Test Setup

AC power 50Q2 terminator
source /
/
ri /
||
=| TRANSFORMER AMN 1 EUT 1 AE
i
TESTRECEIVER |~~~ ~ !
T —_——
| ]
: | Passive :
———————— | voltage |

FCC ID: ZFB-C74E-AABC
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5.1.3 Test Setup and Procedure

Test was performed according to FCC OST/ MP-5:1986. The EUT was set to achieve the
maximum emission level. The mains terminal disturbance voltage was measured with the
EUT in a shielded room. The EUT was connected to AC power source through an Artificial
Mains Network which provides a 50Q2 linear impedance Artificial hand is used if appropriate
(for handheld apparatus). The load/control terminal disturbance voltage was measured with
passive voltage probe if appropriate.

The table-top EUT was placed on a 0.8m high non-metallic table above earthed ground
plane(Ground Reference Plane).And for floor standing EUT, was placed on a 0.1m high non-
metallic supported on GRP. The EUT keeps a distance of at least 0.8m from any other of the
metallic surface. The Artificial Mains Network is situated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8m was folded back and forth parallel to the lead
so as to form a horizontal bundle with a length between 0.3m and 0.4m.

The bandwidth of test receiver was set at 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

FCC ID: ZFB-C74E-AABC
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5.1.4 Test Data & Curve
At main terminal; Pass
Tested Wire: Live

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the highest power

1200 dBu¥
Limit1: —_—
Limit2: —_
60
Ay '
‘ J ‘”' Fad) | ﬁ\;
D ) e
Wiy | AVG
0.0
0.009 (MHz) 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Ower
MHz dBuV dB dBuV dBul dB Detector  Comment
1 0.1740 47 .58 §.62 AT.20 6477 -T.57 QP
2" 0.1740 30.04 §.62 459 56 B4TT B AVG
3 1.8300 35.35 §.85 4520 56.00 -10.80 apP
4 207820 3404 1596 50.00 60.00 -10.00 apP
L] 207820 23.51 15.96 3947 50.00 1053 AVG

FCC ID: ZFB-C74E-AABC
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Tested Wire: Neutral

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the highest power

120.0 dBuV
Limit1: —_—
Limit2: —_—
" { X !
w - I X
|
G 7 T
II I l
; ' AVG

0.0

0.009 [MHz] 30.000

Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuvf dB dBul dBuv dB Detector Comment

1 0.1740 47 68 562 RT30 6477 -747 aP

2 0.1740 40.89 9.62 50.51 B4TT 426 AVG

3 0.2260 44 66 .64 5430 6260 -8.30 QP

4 02260 38.16 564 4780 5260 -480 AVG

5 0.2740 41.95 9.65 51.60 61.00 -940 QP

6 0.2740 35.65 9.65 4530 51.00 -570 ANVG

7 11.6100 3318 1232 4550 6000 -1450 QP

8 11.6420 2704 1233 39.37 5000 1063 AVG

FCC ID: ZFB-C74E-AABC
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Tested Wire: Live Operation Mode: Middle power
12000 dBu¥
Limit1: —_—
Limit2: —_—
60

| peak
AVG
0.0
0.009 [MHz) 30,000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBu\V dBuV dB Detector  Comment
0.1900 46.07 0.63 55.70 ﬁdlﬂ-i -8.34 QP
* 0.1900 Irav 9.63 4760 5404 -G.44 AVG
0.2460 43.80 9.64 5344 6189 -845 QP
0.2460 34.81 9.64 4445 5189 744 ANVG
20.8980 2620 1418 4038  50.00 -9.62 AVG
21.0900 3298 1422 4720 6000 1280 QF

| | | w| ra| =

FCC ID: ZFB-C74E-AABC
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Tested Wire: Neutral

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: Middle power

120.0 dBu¥
Limit1: —_—
Limit2: —_—
60 |
b o :
B ' A | )
|I h | peak
/\ ’ .{ l ‘ AVG
|
e
! N |
‘ |
0.0
0.009 [MHz] 30.000
Reading Correct Measure-
MNo. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu\ dB dBuv dBu dB Detector Comment
1 0.1500 44 07 9.63 53.70 §4.U4 -1034 QP
2 0.1500 358.34 963 4787 5404 -£0O7 AVG
3 0.2460 3404 9.64 44 58 51.89 -7.31 AVG
4 20,1540 3347 1403 47 50 60.00 1250 QP
5 271820 3256 1544 43.00 60.00 1200 QP

FCC ID: ZFB-C74E-AABC
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Tested Wire: Live

120.0 dBu¥Y

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the lowest power

60

""d' "

| v.\

Limit1: —_—

Limit2: —_—

;',1 'MM i(l \\Wl\(lql 'll'l’I

peak

0.0
0.009 (MHz) 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MHz dBu'v dB dBul dBu'v dB Detector Comment
1 017380 47.01 9.63 5664 6458 -7.94 QP
2~ 04730 4122 963 h0.85 h458 -373 ANVG
3 0.2460 36.13 064 4577 51.89 612 AVG
4 02500 42 69 965 A2 34 6176 -942 ar
5 202700 iB64 1405 5269 60.00 -7.31 Qr
g 202700 2649 1405 4054 50.00 -946 AVG
7 24 0300 3343 1481 48 24 60.00 -11.76 ar
8 240300 2336 1481 38T 5000 -1183 AVG

FCC ID: ZFB-C74E-AABC
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Tested Wire: Neutral

1200 dBu¥

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the lowest power

60 !

s

I\ \\l
W\.

I I
\f|“| \|

\

| I, ill [

SeTRN
| M’u I M' i‘)ﬂu '| | ll |

Limit1: —_—

Limit2: —_—

lA peok

AYG

0o
0.009 [MHz] 30.000
Reading Comect Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu' dB dBu dBu\ dB Detector  Comment
1 1.8500 3503 9.85 44 38 56.00 -1112 QP
2 1.8500 18.47 9.85 28.32 46.00 -1768 AVG
3 21.5100 2434 1430 38.64 5000 -11.36  AVG
4 20.0460 2069 1581 4550 60.00 -1450 QP
5 * 200460 2607 1581 41 88 5000 -B812 AVG

FCC ID: ZFB-C74E-AABC
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5.1.5 Measurement Uncertainty

Report No.: 151208078GZU-002
Issued: 2016-5-11

Uncertainty: 2.61 dB for frequency rang 9 kHz-150 kHz and 2.58 dB for frequency rang 150
kHz-30 MHz at a level of confidence of 95%.

5.2 Radiated Emission(9kHz - 30 MHz)
Test Result: PASS

5.2.1 Used Test Equipment

Equipment | Equipment Model | Manufacturer Last Cal. Due Date

No.

EE226 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

EE249 EMI Test ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
Receiver

1029 Loop Antenna ARA PLA-1030/B 2015.5.29 2016.5.29

5.2.2 Block Diagram of Test Setup

VVVVVVVVVVVV

VVVV

EUT

Turn Table

AAAA

FCC ID: ZFB-C74E-AABC

Receiver
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5.2.3 Test Setup and Procedure

The measurement was applied in a semi-anechoic chamber. The EUT were placed ona 1 m
high wooden turntable above the horizontal metal ground plane. The turn table rotated 360
degrees to determine the position of the maximum emission level. The EUT was set 3 meters
away from the receiving antenna which was mounted on an antenna tripod.

Loop antenna was used as receiving antenna. The antenna was supported in the vertical plane
and was rotatable about a vertical axis to obtain the maximum emission. The antenna height
of was set at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. The frequency range from 9 kHz to 30MHz
was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Average measurements were conducted based on the peak sweep graph. The
EUT was measured by a 0.6m loop antenna.

FCC ID: ZFB-C74E-AABC
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5.2.4 Test Data & Curve
Tested Polarization: Vertical

100D dBwl

|

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the highest power

Limit1: —
Margin: —

ol

ﬂ_
“‘”“”"”*"”‘WJ‘“W'"“M LJL\W”MJJ !

n.ong IMH=]
LD dEubin

050

Limith:  —
Margink  —

MMMWMMWW

s ns IMHz] f 30000
Reading Comrect Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz d8uV d8 dBuVim dBuV'm ab Deatector
v 0.0246 47.99 20.91 68.90 7350 -460 AVG
2 0.0257 4708 2092 68.00 7350 -550 AVG

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit Over

MHz dBuv dB8 dBuV/m dBuV/m dB8 Datector
: S 0.1796 2850 2130 49.80 7350 -23.70 AVG
2 02686 23.38 2144 4482 7350 -2868 AVG
3 0.3338 2049 2143 41.92 7350 -31.58 AVG
4 0.3914 20.38 21.41 41.79 7350 -31.71 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Horizontal Operation Mode: the highest power

I—— N "
wwmew"dfk.wmmJ Uu Jl\lww!rw/“ AMWN} mlj[ WL HVU

@ mﬁ

MNWM
b b bt b gyt s

LRE L] [CLE 5 0000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MH2 dBuv aB dBuv/im daBuvim dB Détactor
y 0.0246 51.19 2091 7210 7350 -140 AVG
2 0.0257 4518 2092 66.10 7350 -740 AVG
3 0.0300 4879 21.01 6980 7350 -370 AVG
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment Limit Over
MHz dBuv dB dBuV/m dBuvV/im dB Dstactor
s 0.1796 2860 21.30 4990 7350 -2360 AVG
2 0.2256 26.02 2140 4742 7350 -26.08 AVG
3 0.2760 2267 2144 4411 7350 -29.39 AVG
4 0.3303 2150 2143 4293 7350 -30.57 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Vertical

Report No.: 151208078GZU-002

Issued: 2016-5-11

Operation Mode: Middle power

1000 &BW/m
L1 _—
Macgin: —
K
fJ U\
50 w M !
LT IRTY ,J']! N A
s Ml Ma W
oo
o009 {MHz) 0150
1000 diuVdm
Limill —_—
Wi i —
Bﬂwj‘u\(jt
mﬂ%
[Py ST Y
LI
0150 ns MHz) 5 il
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuV/m dB Detector
i 0.0253 49.88 20.92 70.80 7350 -270 AVG
2 0.0267 46.56 20.94 67.50 7350 -6.00 AVG
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv/im dBuV/m daB Detector
T * 0.1835 28.69 21.31 50.00 73.50 -23.50 AVG
2 0.2341 26.33 21.42 47,75 73.50 -2575 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Horizontal

1000 diN/m

Report No.: 151208078GZU-002

Issued: 2016-5-11

Lnn1: _
Mg —

l"J |

ki "V“mu‘fg. M ‘I'J‘I 5 MJ

hA

L[LW.M} 1%M mwm

0009 Mz} 0150
10 dieie
L1 —_
Hmygin: —_—
50 :Bg
5;' 4
o/ % O
MWWWWW
mn
(LRI LR [LTLF] 8 Jo.nnn
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MH2z dBuv dB dBuVvim dBuv/m dB Detector
. 0.0253 50.08 20.92 71.00 7350 -250 AVG
2 0.0265 4686 2094 67.80 7350 -570 AVG
Reading Comrect Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVv/m dBuv/m d8 Detector
1. ® 0.18086 2902 2130 50.32 7350 -23.18 AVG
2 0.2330 25.00 2142 4642 7350 -27.08 AVG
3 0.2910 23.87 2144 45.31 73.50 -28.19 AVG
4 0.3356 1995 2143 41.38 73.50 -3212 AVG

FCC ID: ZFB-C74E-AABC

Operation Mode: Middle power
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Tested Polarization: Vertical Operation Mode: the lowest power

1000 dBuV/m

Limat1: —
Margn -

MYW“‘JM'W’\‘ILM Mlél'aw-( lw VNMW\U |

Ay

0D dBub

M argn:

WJ{{%‘M
N

on
0150 05 [HHz] 5 30,000

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over

MHz dBuV dB dBuVim  dBuVim dB Detector
: 0.0257 4278 2092 63.70 7350 -9.80 AVG
0.0372 4076 21.14 6190 7350 -11.60 AVG
0.0524 27.31 21.29 48360 7350 -2490 AVG
0.1073 2873 2117 4990 7350 -2360 AVG

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit Over

mewﬁmmmww_“w

BlWN -

MHz dBuv dB dBuV/m dBuv'm d8 Detector
1" 0.1712 27.02 21.28 48.30 73.50 -2520 AVG
2 0.1884 26.38 21.32 47.70 73.50 -25.80 AVG

FCC ID: ZFB-C74E-AABC
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Report No.: 151208078GZU-002
Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: the lowest power
1 duim

[ —_—

LE TS —

50 MMW‘N
ol A A

0. uled M) 0150
D duyim

|
: !

0150 05 M) 5 an.

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/im dBuV/m dB Detactor

1 0.0258 4017 2093 61.10 7350 -1240 AVG

2" 0.0355 4369 2111 6480 7350 -870 AVG

3 0.1052 26.14 2116 4730 7350 -26.20 AVG

4 0.1116 2643 2117 4760 7350 -2590 AVG
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit Over

MHz aBuv a6 dBuvim  dBuVim a8 Detector

* 0.1722 2622 2128 47.50 7350 -26.00 AVG
0.1853 2459 2131 4590 7350 -2760 AVG

3 0.2050 2134 2136 4270 7350 -30.80 AVG

FCC ID: ZFB-C74E-AABC
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5.2.5 Measurement uncertainty
The measurement uncertainty for magnetic field radiated emission test is under consideration.

5.3 Radiated Emission (30 MHz- 1 GHz)
Test Result: Pass

5.3.1 Used Test Equipment

Report No.: 151208078GZU-002

Issued: 2016-5-11

Equip. No. | Equipment Model Manufacturer Last Cal. Due Date
EE226 EMI Test Receiver | ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
EE249 EMI Test Receiver | ESR3 Rohde & Schwarz | 2015.5.17 2016.5.17
EE264 Pre-Amplifier LNA1OM1G-40 | Lunar EM 2015.5.29 2016.5.29
EE263 Pre-Amplifier LNA1OM1G-40 | Lunar EM 2015.5.17 2016.5.17
EE231 Bilog Antenna VULB9163 Schwarzbeck 2015.5.29 2016.5.29
EE246 Bilog Antenna VULB9163 Schwarzbeck 2015.5.17 2016.5.17

5.3.2 Block Diagram of Test Setup

VVVVVVVVVVVY

VVVV

Antenn

'\{mask

EUT
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5.3.3 Test Setup and Procedure

The measurement was applied in a 3 m semi-anechoic chamber. The EUT and simulators
were placed on a 1 m high wooden turntable above the horizontal metal ground plane. The
turn table rotated 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on an antenna
mask. The antenna moved up and down between from 1meter to 4 meters to find out the
maximum emission level.

Broadband antenna was used as receiving antenna. Both horizontal and vertical polarization
of the antenna was set on measurement. In order to find the maximum emission, all of the
interface cables were manipulated according to FCC OST/ MP-5:1986 requirement during
radiated test. The bandwidth setting on Test Receiver was 120 kHz. The frequency range from
30 MHz to 1 GHz was checked.

An initial pre-scan was performed in the 10m chamber using the spectrum analyzer in peak
detection mode. Quasi-peak measurements were conducted based on the peak sweep graph.

FCC ID: ZFB-C74E-AABC
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5.3.4 Test Data & Curve

Tested Polarization: Vertical Operation Mode: the highest power
800  dBuV/m
Limit1: —
u:irgin-
40
3 4
1
2 WW
0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 600 70O 1000.000

Reading Correct Measure-
Mo, ME. Freq. Level Factaor ment Limit  Owver

MHz dBuV dB dBulim dBul/m dB Detector
1 39.9942 5449 -2085 2464 7350 4886 AVG
2 103.0800 5107 -30.82 2025 73580 5325 AVG
3 226.8936 5673 -2955 2718 7350 4632 AVG
4 * 2849767 5539 -27.25 2814 7350 4536 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Horizontal

Report No.: 151208078GZU-002
Issued: 2016-5-11

Operation Mode: the highest power

80.0 dBuV/m
Limit1: —_—
uarg;n-

40

1 2
3
4
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 6OD 700  1000.000
Reading Cormrect Measure-
MNo. M. Freq. Level Factor ment Limit  Owver
MHz dBul dB dBuim dBuim dB Distactor
1 395757 6135 -2088 31.47 T350 4203 AVG
2 * 460164 60.81 -2017 31.64 T350 4186 AVG
3 106.7587 5470 -3019 24.51 7350 4899 AVG
4 218.3085 58023 -2B76 21.47 T350 -B203 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Vertical Operation Mode: Middle power
80.0 dBu¥/m
Limit1: —_—
u:rg;n-
3
] 2
40
4
0.0
30.000 40 50 60 F0O 80 [MHz) 300 400 500 GDD 70O 1000.000

Reading Cormrect Measure-
Mo. Mk.  Freq.  Level Factor ~ ment  Limit  Over

MHz dBuV dB dBulim dBulim dB Detector
1 433534 7361 -29.50 41 7350 -293% AVG
2 1241330 7625 -3318 4307 7350 -3043 AVG
3 * 1695990 8018 -3292 4726 7350 -2624 AVG
4 5432742 5626 -20.36 3590 7350 3760 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Horizontal
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Operation Mode: Middle power

80.0 dBuV/m
Limit1: —_—
uarg;n-

1

40 2 3

0.0

30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
MNo. M. Freq. Level Factor ment Limit  Owver
MHz dBul dB dBulim dBulim dB Detactor

1 *  46.5030 74 -291 4263 7350 -30.87 AVG

2 106.0126 67.75 -30.20 a7r5es 7350 -3595 AVG

3 2035228 6691 -29.10 ars 7350 -3569 AVG

FCC ID: ZFB-C74E-AABC
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Tested Polarization: Vertical Operation Mode: the lowest power
80.0 dBu¥/m
Limit1: —_—
u:rg;n-
3
1 2
40
4
0.0
30.000 40 50 60 70 8O [MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
MNo. MK.  Freq.  Level Factor ment  Limit Ower

MHz dBuV dB dBulim dBu\im dB Dietectar
1 47.1600 724 -291 4213 7350 3137 AVG
2 124.5680 7397 -3323 40.74 7350 -3276 AVG
3 % 1787584 858  -32.51 46.07 7350 2743 AVG
4 550.9430 5230 -20.11 3219 7350 4131 AVG

FCC ID: ZFB-C74E-AABC
Page 28 of 29



Intertek
Report No.: 151208078GZU-002
Issued: 2016-5-11

Tested Polarization: Horizontal Operation Mode: the lowest power

80.0 dBu¥/m
Limit1 —
u:irg;n'

1

40 5 3

0.0

30.000 40 50 60 70 80 [MHz] 300 400 500 &0D0 70O 1000.000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor —ment  Limit Over

MHz dBEuy dB dBu\im dBuVim dB Detector
1 * 460164 7069 -2917 41.52 7350 -31.98 AVG
2 101.6443 6640 -3027 3613 7350 -373T AVG
3 187.0958 6793 -31.07 36.86 73.50 -36.64 AVG

5.3.5 Measurement uncertainty
Uncertainty: 4.87 dB in the frequency range of 30-1000 MHz at a level of confidence of 95%

FCC ID: ZFB-C74E-AABC
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